—_—

Mon

-l 4 i
GEN II

MONTAG MEFG.
GEN 112016

Serial Numbers 20525-20622

PARTS MANUAL

Tag




MonTag

Table of Contents

GEN 1l 2016
A002132 — ASSEMBLIES AND WELDMENTS OVERVIEW.....cccoeiieeee e 05
TOP LEVEI HArdWar€......uccceeeecve ettt sttt ee v et ae sre v ene s aer s e ne s 06
[Hfo] g Aol ol=T Y o] g 1= T 07
Slide Gate Cylinder and Accessory MoUNTING.......ccccevveeveceecenrecreeneeeeereeeennns 08
Slide Gate Cylinder Extension Assembly.......c.cccevecvevenrecnnenee. 09
[T Yo [ O] | BN - TSRO 10
Load Cell Cable CONNECLIONS......cccveeeeieeeieierer e 11
Fan and PlENUM Al€a......ccicciieiece ettt e e v s e s ss s e e e eneane 12
Rear PIENUM Ar€a.....cccceeeeeeee et ettt ess et ese e enee s 13
PlenumM ASSEMDBIY....c.uicieceere ettt ettt e 14
FAN [/ TEaNSTEION ettt ettt ee e e e e e eeeeeseeeeeeanes 15
Air HOSE@ Manifolds.......cucieuieireieie et sttt ea e 16
Rear Hose Manifold Assembly.........cccceevieieecernreevicieenennnee, 17
Front Hose Manifold Assembly........cccevevvineieceeceeieieeene, 18
Hydraulic Manifold........ueoeieeie ettt ere st v san s eeraenas 19
Wash Tank and Manual HOIder ..ot 20
TANKS AND TROUGHS
Front PIatform StOp Rail......cccceceiceeeieicece ettt et e er s aer e 21
L 181G T AN - TSR 22
2 To o] o T I T OO 23
TOP Lid — HINZE Ar€a...ucc ettt st 24
Top Lid — Latch Area (TOP...coucceeveereeeinee et ceeereerveeeeesrecveeneaneens 25
Top Lid — Latch Area (Bottom).......cveeveveeieeceiceecriceceeceecre e e 26
Left Side (From Rear of Machine) Tank / Trough Assembly..........ccceeveevenn.. 27
TANK e e sttt e aenae 28
Trough — Shield and Bracket.......cccceceveiiiceeveeeieciiieie e 29
Trough — Drive ENd COVENS......covvverieceecre et eve v 30
Trough — Non-Drive ENd COVEIS.....cccoeuecviceeveeerieiineesreereeeenrens 31
Trough — Hanger and Bracket Hardware.........c.coooevvvvervennenne. 32
Trough — TroUugh SUPPOIt.....ccece ettt 33
Trough — Slide Gate.....ccicceiveeerieeeee ettt e eerees 34
Trough — Inside Trough Area.......cccocceeeeececeeseecee e 35

3/27/2017

Rev. A

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)



Table of Contents (continued)

TANKS AND TROUGHS (CONTINUED)

Right Side (From Rear of Machine) Tank / Trough Assembly.........c.cccceeuun.. 36
TANK e e st e s 37
Trough — Shield and Bracket.......ccccoeoeve i 38
Trough — Drive ENd COVEIS.....ovviiieeciece ettt st e 39
Trough — Non-Drive ENd COVErS......cccoeeeiveerrieeecee et 40
Trough — Hanger and Bracket Hardware.........cccovvvvervenenen. 41
Trough — Trough SUPPOrt......ccce e 42
Trough — Slide Gate.....ccov et 43
Trough — Inside Trough Area.......ccccoece oo 44
PLATFORMS

Platform — Left Mount (From Rear of Maching).........cccoooveeeeeeecieceececeeene, 45
Platform — RQIlINGS....cceoveieieieieieieierce e e 46
Platform — Deck MouNnting.......ccccovvveveieieiiinincsecsce e 47
Platform — DecK.....ccoceveveveve e 48
Platform — Mounting Brackets.......c.ccocvveeereieiueiieinieieieninanns 49
Platform — Right Mount (From Rear of Machine)........ccoeveeveeeveececece e 50
Platform — RQiliNGS....cceoveieieieiieiiinesce e e 51
Platform — Deck MouNnting.......ccccoevveveeieiiininiss e 52
Platform — DecK.....ccocvvevevere e 53
Platform — Mounting Brackets.........cccoeeveueieireieininininiieneenn. 54
ROW KITS OVERVIEW. ...ttt ceeeetirtete sttt sae st st as e sae e s et assetesenes et anesaesessnnsnsansssesensans 55
16 ROW Kit EXAMIPIE...uiiiiiiiieieiieietetiettetet ettt et se e saeste e st st sae e e ensenns 56
12 ROW Kit EXAMIPIE...uiiiiiiiieieiieietee ettt et et ee e ste e e st sae e e e ensenn 57
Air Hoses and Clamps.......cueieirininineninecne e e e e s s seesaens 58
Cartridges and Gear BOXES.......c.cucevuerueveveieieienieeaensesaesaeseeee s 59
Cartridge — Short......oveiviveecececece e 60
Cartridge — LONG....cueeeeeveininirierecreeeee e 61
Cartridge = BlanK......ccooevevvvevercrcenee e 62
AIr Chambers... vt st s 63
Air Chamber......oo e 64
Air Chamber BlanK........ccoeveveeveeneeneereeiesieceens 65

HYDRAULIC SECTION KITS
=T ot f o] o OO OO PPPP PRSP P PO RU P OUPRPRPPP 66
Manifold, Motors, and Cylinders........ccccceevevereceeveeveenrreennnee, 67
HOSES — FroNt VIeW...coviiieiiieie et 68

HOSES — TOP VIBW..uiiiiicieeeiete ettt sttt ettt e s 69



Table of Contents (continued)

HYDRAULIC SECTION KITS (CONTINUED)

ELECTRICAL ACCESSORIES

DECALS

2 SECEHION .t ettt e ettt et s he et e e s ae s e bt she e s be e saeeres 70
Manifold and MOTOrS.......cceieiririrreecece e 71
Cylinders and Front TEE......ccoeceveveverrsersere e 72
HOSES — FrONt VIEW....oi ittt et e 73
HOSES — TOP VIBW ..ottt ettt e 74
3 S CEION et et e ettt ae b et she e s et saeeres 75
Manifold and Motors (Front)........cceeeceeereienesceierece e 76
Cylinders and Front TEE.....cccovvvvverereeeeier st 77
Motors and Center Tee (Rar)......ccuceveveeeinreneseseseiercreeeenn 78
HOSES — FrONt VIEW....ciiiiiieie ettt et 79
Hoses — Front VIeW(TOP)..cceeeeeierereerecereeiieeee st sveeeeseennens 80
HOSES — REAI VIEW ...ttt s 81
Hoses — Rear VIEW (TOP)..ccoveeuerereeeseereierereee s esaesere e sennnns 82
Y =T o1 {0 o PSSO SO O RU OO OUPPPT 83
Manifold and Motors (Front).........ccceeeveieereseeceerecece s 84
Cylinders and Front TEE......ccovvveeverereeeeerser st 85
Motors and Center Tee (Rear).....ccuvuveveereereeneereereee e e e 86
HOSES — FrONT VIEW....ci ittt ettt e s 87
Hoses — Front VIeW (TOP)....cocceeereerienenieieiresresseseee e se e e 88
HOSES — REAN VIEW ..ttt et s 89
Hoses — Rear VIeW (TOP)....cuvererereereereeieeeseseseesee s seseeeneens 90
Dry Rate Controller Parts.........cuvueiveeeineereeeeese e st e esaesesseseee e sre s evas 91
MONItOr / DiSPlay Parts......cucceeieecreieireeeerire et e es e ssrae et r e s 92
Liquid Rate Controller Parts........coucececeeiecie e s s s 93
Rate CoNtroller ACCESSOIIES.....cciiviierererer e e ettt er s st ee e se e saesae e see e 94
Decal Placement (Front and Left Side)......ccocvvveveevrenrveiiiiereeneecre e 95

Decal Placement (Rear and Right Sid€).......cccoeeereeeieenrieieiecieiecee e 96



A002132 - ASSEMBLIES AND WELDMENTS

Item No. | Qty. | Part Number | Description

1 1 A002010 Plenum - 18 Row Gen |l Assembly

2 2 A002101 Mount - Slide Gate Cylinder Extension 10
3 1 A002136 Rail- Front Platform Stop W/ Toe Kick

4 1 A002151 Fan / Transistion - Assembly Gen |I-D

5 1 A002156 Tank - Rinse Tank w/ Bracket And Hardware

6 1 A002160 Tank Assembly - Gen |1-D Tank/Trough (RH)

7 1 A002161 Tank Assembly - Gen |1-D Tank/Trough (LH) Black
8 1 A002162 Assembly - Hose Manifold Gen II-D

9 1 A002163 Assembly - Rear Hose Manifold Gen II-D

10 2 A002164 Lid - Poly Tank Bottom Gen II-D

11 2 AD02165 Lid - Poly Tank Top Gen II-D

12 1 W002350 Cradle - Gen II-D

13 2 W002359 Ladder - Inside, Gen Il Poly Tank

14 4 W002368 Bracket - Inside Tank Ladder Hold Gen |I-D

15 4 W002370 Screen - Gen |I-D Tank (1/2" C/C)

16 1 W002385 Bracket - Hydraulic Manifold & ECU Controller

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



A002132 TOP LEVEL HARDWARE

Item No. | Qty. | Part Number | Description

1 6 PO00039FA | Bolt - 3/8-16 x 1 x 1 Hex (GR 5 M/S FA)

2 16 | POO0047FA | Bolt - 3/4-10 x 3 x 1.75 Hex (GR 5 M/S FA)

3 8 POOO0S5FA | Bolt - 3/4-16 x 2.5 x 1.75 Hex (GR 5 M/S FA)

4 12 | POOOOS7FA | Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

5 16 | POOO061FA | Nut - 3/4-10 Hex Metal Lock (GR 5 M/S FA)

6 2 PO00075FA | Nut - 5/16-18 Hex Nylon Lock (GR 5 M/S FA)

74 40 | POOO09S1FB | Bolt - 1/4-20 x 1 x 0.75 Hex (F593 304 S/S FB)

8 14 | POO0097FB | Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB)

9 18 | POOO105FB | Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)

10 32 | PO0O0107FB | Washer - 1/4" USS Flat (0.734" OD) (SS304 304 S/S FB)
11 12 | POO0111FB | Washer - 3/8" USS Flat (1" OD) (SS304 304 S/S FB)
12 2 PO00318FA | Bolt - 5/16-18 x 0.75 x 0.75 Hex (GR 5 M/S FA)

13 12 | POO0416FB | Bolt - 3/8-16 x 1.25 x 1 Hex (F593 304 S/S FB)

14 6 PO00504FA | Bolt - 3/8-16 x 1 x 1 Carriage (GR 5 M/S FA)

15 4 P000527FB | Bolt - 5/16-18 x 0.75 x 0.75 Carriage (F593 304 S/S FB)
16 2 PO00619FB | Bolt - 3/8-16 x 5 x 1 Socket Head (F593 316 S/S FB)
17 18 | POO0752FA | Washer - 3/8" USS Flat (1" OD) (GR 5 M/S FA)

18 24 | POO0766FA | Washer - 3/4" Flat (1.465" OD) (GR 5 M/S FA)

19 2 P002064 Pin - 1/2" x 2" Clevis

20 8 P002146 Washer - 3/4" Spherical Self Aligning

21 4 P002215 Retainer - 3/8" E-Clip

22 4 P002216 Pin - Grooved Clevis 3/8" X 2" X 1 13/16" (18-8 S/S)
23 4 P002224FB | Nut - 5/16-18 Flange Nylon Lock (F594 316 S/S FB)
24 10 | P002225FB | Nut - 3/8-16 Flange Nylon Lock (F594 316 S/S FB)

25 8 P002249FB | Rivet - 3/16" Large Flange 5/8"-3/4" Grip (18-8 S/S FB)
26 2 P002255FB | Pin - Hairpin Bowtie 3/8" x 3/32" x 1 7/8"

27 40 | P002291FB | Nut - 1/4-20 Flange Nylon Lock (F594 316 S/S FB)

28 12 | P002374FB | Screw - #12-11 x 3/4 (S/S) Hex Sheetmetal

29 3 P002375FB | Bolt - #8-32 x 1-1/4 x 1-1/4 Philips Head (GR 5 M/S FA)
30 3 P002376FA | Nut - #8-32 Hex Nylon Lock (GR 5 M/S FA)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



FRONT ACCESSORIES Item No. | Qty. | Part Number | Description
1 2 A002101 Mount - Slide Gate Cylinder Extension
2 1 A002151 Fan / Transistion - Assembly Gen II-D
3 1 A002162 Assembly - Hose Manifold Gen |I-D
4 1 A002163 Assembly - Rear Hose Manifold Gen 11-D
5 1 M001044 Hose - Air Gauge Breather Tube
6 1 M002657 Hose - Air Pressure Gauge Gen II-D
7 1 P000812 Gauge - Dwyer Air 0-30" WC (No Logo)
1 P002227 Manifold - Gen |I-D Hydraulic Control
1 P002241 Controller - ECU
4 P002254 Cap - 4" x 4" Plastic (2-5 Ga)
2 P002266 J-Block 6-Port EZ Mate
1 P002279 Node - Scale Link 2 140 Digi-Star ISO
1 W002350 Cradle - Gen II-D

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




12

SLIDE GATE CYLINDER

AND ACCESSORY MOUNTING
Item No. | Qty. | Part Number | Description
1 2 A002101 Mount - Slide Gate Cylinder Extension
2 1 M000054 Mount - Pressure Gauge
3 1 M002629 Mount - Bolt-On J-Box
4 1 M002748 Mount - Bolt-On Controller ECU (Gen |, Gen Il, Mini)
5 3 PO00057FA | Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)
6 8 PO00105FB | Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)
7 8 P000416FB | Bolt - 3/8-16 x 1.25 x 1 Hex (F593 304 S/S FB)
8 3 PO00504FA | Bolt - 3/8-16 x 1 x 1 Carriage (GR 5 M/S FA)
9 4 P000527FB | Bolt - 5/16-18 x 0.75 x 0.75 Carriage (F593 304 S/S FB)
10 3 P000752FA | Washer - 3/8" USS Flat (1" OD) (GR 5 M/S FA)
11 4 P002224FB | Nut - 5/16-18 Flange Nylon Lock (F594 316 S/S FB)
12 4 P002254 Cap - 4" x 4" Plastic (2-5 Ga)
13 2 P002266 J-Block 6-Port EZ Mate
14 6 P002375FB | Bolt - #8-32 x 1-1/4 x 1-1/4 Philips Head (GR 5 M/S FA)
15 6 P002376FA | Nut - #8-32 Hex Nylon Lock (GR 5 M/S FA)

/.

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




A002101 - Mount - Slide Gate
Cylinder Extension

14

Item No. | Qty. | Part Number | Description

1 1 A002167 Housing - Slide Gate Cylinder Sensor

2 1 M002374 Pin - Slide Gate Cylinder Clevis

3 1 M002403 Plate - Slide Gate Cylinder Gasket Seal Backing
4 4 PO00057FA [ Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

5 1 P000189 Decal - Pinching Danger

6 4 PO00943FA [ Bolt - 3/8-16 x 1.5 x 1 Hex (GR 5 M/S FA)

7 1 P002114 Cylinder - 3" B x 2.25" S x 1.25"R

8 4 P002139 Screw - 10-24 SS Round Head Machine Screw 5/8" long
9 4 P002140 Lock Washer - SS #10 External Tooth

10 1 P002142 Magnet - Slide Gate Position Sensor

11 1 P002148 Gasket - Slide Gate Cylinder Tank Seal

12 1 P002215 Retainer - 3/8" E-Clip

13 1 W002330 Mount - Slide Gate Extension Main Body

14 1 W002332 Shaft - Slide Gate Extension Attachment

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




oT

LOAD CELL AREA

P
—| ltem No. | Qty. | Part Number | Description “
1 1 A002160 Tank Assembly - Gen II-D Tank/Trough (RH)
2 16 | PO00047FA | Bolt - 3/4-10 x 3 x 1.75 Hex (GR 5 M/S FA)
3 8 PO00055FA | Bolt - 3/4-16 x 2.5 x 1.75 Hex (GR 5 M/S FA) 8
4 16 | POO0O061FA | Nut - 3/4-10 Hex Metal Lock (GR 5 M/S FA)
5 24 | PO00766FA | Washer - 3/4" Flat (1.465" OD) (GR 5 M/S FA)
E 6 8 P002146 Washer - 3/4" Spherical Self Aligning
= 7 8 P002244 Scale - Load Cell (10K) w/Easy Mate (Digi-Star)
8 1 W002350 Cradle - Gen II-D

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




1T

Py,

~ GenlI-D Load Cell Cable Connections
A —= ,
- :\ .

(@l (ol (@)

an Side of Machine

N _ 1- Load Cell on Back/Left Corner
2- Load Cell on Front/Left Corner
3- Load Cell on Back/Right Corner
4- Load Cell on Front/Right Corner
5- Cable to Digistar Box™

6- Capped

*Tank 1 to Connection A
*Tank 2 to Connection B

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



4"

FAN AND PLENUM

Item No.

Part Number

Description

A002010

Plenum - 18 Row Gen Il Assembly

A002151

Fan / Transistion - Assembly Gen |I-D

M002475

Gasket - Fan Transition Seal

PO00097FB

Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB)

P000105FB

Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)

PO00111FB

Washer - 3/8" USS Flat (1" OD) (SS304 304 S/S FB)

P000416FB

Bolt - 3/8-16 x 1.25 x 1 Hex (F593 304 S/S FB)

P002225FB

Nut - 3/8-16 Flange Nylon Lock (F594 316 S/S FB)

4#&&&&—‘—#—‘2

WV o|a|~|WIN| =

W002350

Cradle - Gen II-D

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




€T

REAR PLENUM AREA

@ Iltem No.

Part Number

<

Description

A002010

Plenum - 18 Row Gen Il Assembly

M002112

Bracket - Plenum Back Mounting

PO00039FA

Bolt - 3/8-16 x 1 x 1 Hex (GR 5 M/S FA)

PO00057FA

Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

PO00097FB

Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB)

PO00752FA

Washer - 3/8" USS Flat (1" OD) (GR 5 M/S FA)

P002225FB

Nut - 3/8-16 Flange Nylon Lock (F594 316 S/S FB)

(o=} BN Kopd K610 BN EV] 1N ]

=N[R2 =D

W002350

Cradle - Gen II-D

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A 3/27/2017




14

A002010 - Plenum - 18 Row Gen Il Assembly

Item No. | Qty | Part Number | Description
1 M000016 Handle - Poly Lid
1 | M002236 Seal - Plenum Edge Grip
1 M002752 Seal - Plenum Tray Plate To Plenum
4 P0O00097FB | Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB)
4 PO00105FB | Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)
2 PO00111FB | Washer - 3/8" USS Flat (1" OD) (SS304 304 S/S FB)
1 P002243 Gasket - Plenum Tray Seal
1 P002252 Clamp- 1-1/2" Sanitary Fitting
1 P002257 Gasket - 1-1/2" Sanitary O-Ring Flange
1 P002258 Cap- 1" To 1 1/2" Sanitary Quick Clamp
1 W002022 Plenum - 18 Row Weldment
1 W002025 Tray - Plenum Air Chamber Mount

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




A002151 - Fan/Transition -
Assembly Gen Il

Item No. | Qty. | Part Number | Description

1 2 M002475 Gasket - Fan Transition Seal

2 1 M002672 Plate - Motor Spacer "2-Bolt SAE A" (1")

3 6 PO00039FA | Bolt- 3/8-16 x 1 x 1 Hex (GR 5 M/S FA)

4 6 PO00057FA | Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

5 1 P000125 Fitting - Air - 3/16” Hose Barb x 1/8 NPT

6 1 P000354 Motor - Eaton 16 & 24 Row Fan (74118)

7 1 P000833 Bushing - QD Taper Lock JA x .875" Bore x .25" Keyway
8 2 PO00930FB | Bolt - 3/8-16 x 2.25 x 1 Hex (F593 304 S/S FB)

9 1 P002014 Fan - Crary 8" Fan (54324) (FAN,8,CCW.A, JA,P,AN,CS,FL,N,N,FC)
10 1 P002265 Sensor - Air Pressure 3-Pin (0-15psi) (1/4 NPT)

11 1 W002372 Transition - Fan/Plenum (Gen 1I-D)

ST

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



9T

Item No.

Part Number

Description

A002162

Assembly - Hose Manifold Gen |I-D

A002163

Assembly - Rear Hose Manifold Gen |I-D

PO00097FB

Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB)

P000105FB

Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)

P000111FB

Washer - 3/8" USS Flat (1" OD) (SS304 304 S/S FB) |~

P002225FB

Nut - 3/8-16 Flange Nylon Lock (F594 316 S/S FB)

N|o|g|s|w|IN|—=

--Aoo»oo-—sg

W002350

Cradle - Gen II-D

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

MANIFOLDS

Rev. A

3/27/2017



LT

A002163 - Assembly - Rear Hose Manifold Gen I

Item No. . | Part Number | Description
1 P002248 Decal - Back Manifold Row Label (G-R) (GEN [I-D)
2 W002374 Manifold - 12 Hole Hose Single Row

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



\

\

\ //3

I\ /

‘\

\

llI // 7

‘\ - r v

\

/ e
2
\ /

Iltem No. | Qty. | Part Number | Description /
1 P000870 Decal - Front Manifold Label (A-F)
2 W002389 Manifold - Front "Montag" 6 Row Hose Gen II-D

A002162 - Assembly -
Hose Manifold Gen-l|

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




6T

MANIFOLD BLOCK

Part Number

Description

POO00S57FA

Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

P000105FB

Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)

PO00S04FA

Bolt - 3/8-16 x 1 x 1 Carriage (GR 5 M/S FA)

P000619FB

Bolt - 3/8-16 x 5 x 1 Socket Head (F593 316 S/S FB)

PO00752FA

Washer - 3/8" USS Flat (1" OD) (GR 5 M/S FA)

P002227

Manifold - Gen II-D Hydraulic Control

W002350

Cradle - Gen II-D

XN |O|B W[N] =

—A—L—lewa‘g

W002385

Bracket - Hydraulic Manifold & ECU Controller

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A 3/27/2017




0¢

Q0
<

Part Number

Description

A002156

Tank - Rinse Tank w/ Bracket And Hardware

POO0039FA

Bolt - 3/8-16 x 1 x 1 Hex (GR 5 M/S FA)

PO00057FA

Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

PO00075FA

Nut - 5/16-18 Hex Nylon Lock (GR 5 M/S FA)

P000317

Holder - Instruction Manual

PO00318FA

Bolt - 5/16-18 x 0.75 x 0.75 Hex (GR 5 M/S FA)

PO00752FA

Washer - 3/8" USS Flat (1" OD) (GR 5 M/S FA)

P002195

Document - Gen Il Manual

g P NS [0 B [N Y ) S

W002350

Cradle - Gen II-D

WASH TANK AND MANUAL HOLDER

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




T¢

A002136 - Rail - Front Platform Stop W/ Toe Kick

Description

Gusset- Front Platform Stop (RH )

Plate- Platform Rail stop

Guset- Front Platform Stop ( LH )

Rail- Front Platform Stop

Seal - Adhesive Foam 1/4" x 1/2" x 2"

Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB)

Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)

Bolt - 3/8-16 x 2 x 1 Carriage (GR 5 M/S FA)

Bolt - 3/8-16 x 2.25 x 1 Hex (GR 5 M/S FA)

Nut - 3/8-16 Flange Nylon Lock (F594 316 S/S FB)

Bolt - 3/8-16 x 1.5 x 1 Carriage (F593 304 S/S FB)

Strap - 1" X 12.5" Safety

Qty. | Part Number
1 1 M002529
2 1 M002553
3 1 MO002573
4 2 M002607
5 4 M002714
6 8 PO00057FA
7 2 PO00097FB
8 2 P000105FB
9 6 P000418FA
10 2 P000462FA
11 6 P002225FB
12 6 P002242FB
13 2 P002256
14 2 P002380

Cap - Plastic Insert - 1-1/4 x 16 Gauge

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017




[44

TANK LID AREA

=

2

Part Number | Description

A002164

Lid - Poly Tank Bottom Gen II-D

A002165

Lid - Poly Tank Top Gen lI-D

P000091FB

Bolt - 1/4-20 x 1 x 0.75 Hex (F593 304 S/S FB)

[«2] k=]

P000107FB

Washer - 1/4" USS Flat (0.734" OD) (SS304 304 S/S FB)

P002249FB

Rivet - 3/16" Large Flange 5/8"-3/4" Grip (18-8 S/S FB)

o

P002291FB

Nut - 1/4-20 Flange Nylon Lock (F594 316 S/S FB)

P002374FB

Screw - #12-11 x 3/4 (S/S) Hex Sheetmetal

W002359

Ladder - Inside, Gen Il Poly Tank

W002368

Bracket - Inside Tank Ladder Hold Gen II-D

W002370

Screen - Gen |I-D Tank (1/2" C/C)

W002390

Bracket - Lid Center Seal Gen II-D

W002392

Bracket - Bar Cam Lock Keeper (Inside)

N Bl Bt 1% i1 BN Koo 1IN N R 1S B B

W002393

Bracket - Cam Bar Lock Keeper (Outside)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




€¢

A002164 - LID - POLY TANK BOTTOM GEN II-D

—

4
' )
U o
! s 1
I §ll
!
A
/Lr l"l
= ! Y |
3 'llll
<=
S
!
=
/
)
I
3 ,"l'
'l 11
MONTAG MFG. -

5
2
Item No. | Qty. | Part Number | Description
1 1 M002608 Seal - Poly Lid Gasket Gen II-D
2 8 P000093 Bolt - 5/16-18 x 0.75 x 0.75 Hex (F593 304 S/S FB)
3 8 P000104 Nut - 5/16-18 Hex Nylon Lock (F594 316 S/S FB)
4 2 W002369 Bracket - Tank Lid Hinge Gen II-D
5 1 W002373 Lid - Bottom Poly Tank Gen II-D
GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017




Ve

A002165 - LID - POLY TANK TOP GEN 11-2016
HINGE AREA

Iltem No. Part Number | Description

P000093 Bolt - 5/16-18 x 0.75 x 0.75 Hex (F593 304 S/S FB)

P000104 Nut - 5/16-18 Hex Nylon Lock (F594 316 S/S FB)

W002366 Lid - Top Poly Tank Gen II-D

Qty

1 M002608 Seal - Poly Lid Gasket Gen II-D
8

8

1

2

[S20 £ KO0 SR B

W002369 Bracket - Tank Lid Hinge Gen II-D

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



A002165 - LID LATCH AREA - TOP

Qty. | Part Number | Description
1 5 P000097 Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB)
2 1 P0O00111 Washer - 3/8" Flat (0.875" OD) (18-8 S/S FB)
3 1 P000634 Bolt - 5/16-18 x 2 x 0.875 Hex (F593 304 S/S FB)
4 1 P002267 Bracket - Hasp Bar Lock
5 2 P002269 Bracket - Top Lid Pipe Retainer
6 2 P002270 Bracket - Bottom Pipe Retainer
7 1 P002381 Bumper - Round 1"x1"-5/16-18
8 1 W002366 Lid - Top Poly Tank Gen II-D
9 1 W002391 Lock - Lid cam Bar
10 1 W002416 Spacer - Lid Bumper Gen I

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



9¢

A002615 - LATCH AREA - BOTTOM

1 4 6
//'/ /
/ e u
/ g 5
" ( 1
/,‘ I
2 / / = 1
,/ /. 6
/ ;
// 1
/ ! 4
// /v‘/ Q
74 / ()
/ / y : \ 3
/ / U /
Item No. | Qty. | Part Number | Description
1 1 M002608 Seal - Poly Lid Gasket Gen I1-D
4 i 2 1 M002747 Seal - Poly Lid Lip Gasket Gen 1I-D
R - 3 5 P000097 Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB)
/ o —— 4 5 P000105 Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)
e— ———]5 1 P000110 Washer - 5/16" Split Lock (0.583" OD) (18-8 S/S FB)
6 1 P000634 Bolt - 5/16-18 x 2 x 0.875 Hex (F593 304 S/S FB)
1 1 W002366 Lid - Top Poly Tank Gen lI-D
8 1 W002391 Lock - Lid cam Bar

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




LT

A002161 - Tank Assembly -
Gen Il Tank/Trough (LH)

. \
II
/ |
/
/'!/
‘,
l
4 7
= T ‘o
2 -
1
1 : !
| 1 '
3 - ! 1 1
‘ 1 1
1 1 1 1 .
| | 1 1 '
1 ) ' | [’ ; : ' :
i ' ' 3 : 1 {o
l o ' : ! ! =
8 : ! item No. [ Qty. [ Part Number [ Description
| 1 i f 1 1 A002138 Meter - Gen |l 18 Row Poly Tank Assembly (Left)
1° [ 1\t 1 \ e 2 1 A002150 Assembly - 4.5 Ton Poly Tank Gen |I-D
7 o ) 1 e 3 1 M002648 Seal - Tank To Meter Gen 1I-D
! T o1 A 4 28| POD0099FB | Bolt - 3/8-16 x 2 x 1 Carriage (F593 304 S/S FB)
5 A 1 s 5 28 | POOD105FB | Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)
Q £\ 6 20 | P000458 Cap - Plastic Insert - 1-1/4 x 13 Gauge
.Q 7 4 P002204 Cap - 3" x 2" Plastic (6-8 Ga)
' 6 8 1 W002356 Frame - Poly Tank Mount (Gen |I-D)
MONTAG MFG. - GEN 1I-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



8¢

A002150 - Assembly - 4.5 Ton Poly Tank Gen Il

Item No. . | Part Number | Description

1 P002197 Tank - Gen |I-D 4.5 Ton Poly (Montag Logo)

2 P002232 Decal - Anti-Slip Safety Tape (2" x 6") Black 36g |
3 12 | P002233 Decal - Anti-Slip Safety Tape (2" x 10") Black 364 |

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



6¢

Qty. | Part Number | Description
1 1 M002193 Bracket - Tarp Guard Mounting (Gen Il - D)
2 1 M002256 Plate - Vinyl Tarp Shield
3 1 M002261 Tube - Shield Tarp
4 4 PO00109FB | Washer - 5/16" Flat (0.755" OD) (SS304 304 S/S FB)
b 11 | PO00711FB | Bolt - 5/16-18 x 1 x 0.875 Hex (F593 304 S/S FB)
6 2 P002007 Hairpin Clip - 3/8" x 1 5/8" S/S
7 2 P002055 Cap - 3/4" Plastic Pipe
8 1 P002068 Tarp - Clear Vinyl Shield
9 11 | P002224FB | Nut - 5/16-18 Flange Nylon Lock (F594 316 S/S FB)
10 1 W002345 Trough - Gen Il Poly Tank Meter

SHIELD AND BRACKET

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




(013

DRIVE END COVERS
Item No. | Qty. | Part Number | Description
1 2 A002147 Cover - Agitator End Plate w/ Gasket
2 1 M002193 Bracket - Tarp Guard Mounting (Gen |l - D)
3 1 M002256 Plate - Vinyl Tarp Shield
4 1 M002261 Tube - Shield Tarp
5 4 PO00098FB | Bolt - 3/8-16 x 1 x 1 Carriage (F593 304 S/S FB)
6 4 PO00105FB | Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)
7 1 P000867 Decal - Tank Row Label (A-R)
8 1 P002007 Hairpin Clip - 3/8" x 1 5/8" S/S
9 1 P002055 Cap - 3/4" Plastic Pipe
10 1 W002345 Trough - Gen |l Poly Tank Meter

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




T€

/ Item No.

Part Number

Description

A002147

Cover - Agitator End Plate w/ Gasket

A002148

Cover - Slide Gate Cylinder Hole Plate w/ Gasket

PO00098FB

Bolt - 3/8-16 x 1 x 1 Carriage (F593 304 S/S FB)

P000105FB

Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)

-
-noooo—arog

A |WIN

NON-DRIVE END COVERS

W002345

Trough - Gen Il Poly Tank Mster

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




[43

HANGER AND BRACKET HARDWARE

Item No. | Qty. | Part Number | Description

1 36 | M002186 Pin - 1/2" Hex 3/8" Gearbox

2 1 M002193 Bracket - Tarp Guard Mounting (Gen |l - D)

3 1 M002256 Plate - Vinyl Tarp Shield

4 4 PO00109FB | Washer - 5/16" Flat (0.755" OD) (SS304 304 S/S FB)

5 36 | PO00527FB | Bolt - 5/16-18 x 0.75 x 0.75 Carriage (F593 304 S/S FB)
6 11 | PO00711FB | Bolt - 5/16-18 x 1 x 0.875 Hex (F593 304 S/S FB)

7 1 P000867 Decal - Tank Row Label (A-R)

8 11 | P002224FB | Nut - 5/16-18 Flange Nylon Lock (F594 316 S/S FB)

9 1 W002345 Trough - Gen Il Poly Tank Meter

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




€€

TROUGH SUPPORT

Part Number | Description

M002552 Support - Inner Tank Trough
M002574 Pin - Trough Support Hinge
P002215 Retainer - 3/8" E-Clip

W002345 Trough - Gen Il Poly Tank Meter

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




143

SLIDE GATE =

O 1 Item No. [ Qty. [ Part Number [ Description
10 | M002105 Block - UHMW Slide Gate Retainer
4 M002224 Tape - 1/2" x 1/16" UHMW Slide Gate
12 | PO02255FB | Pin - Hairpin Bowtie 3/8" x 3/32" x 1 7/8"
1 W002036 Slide Gate - 18 Row
1 W002345 Trough - Gen |l Poly Tank Meter

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




GE

R INSIDE TROUGH

Item No. | Qty. | Part Number | Description
1 1 A002101 Mount - Slide Gate Cylinder Extension
2 1 A002138 Meter - Gen |l 18 Row Poly Tank Assembly (Left)
3 1 P002064 Pin - 1/2" x 2" Clevis
4 2 P002215 Retainer - 3/8" E-Clip
5 2 P002216 Pin - Grooved Clevis 3/8" X 2" X 1 13/16" (18-8 S/S)
6 1 P002255FB [ Pin - Hairpin Bowtie 3/8" x 3/32" x 1 7/8"
7 1 W002036 Slide Gate - 18 Row
8 1 W002359 Ladder - Inside, Gen Il Poly Tank

=

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A 3/27/2017




9¢

A002160 - Tank Assembly -
Gen Il Tank/Trough (RH)

Description

Meter - Gen II-D Row Poly Tank Assembly (Right)

Assembly - 4.5 Ton Poly Tank Gen 1I-D

Seal - Tank To Meter Gen |I-D

Bolt - 3/8-16 x 2 x 1 Carriage (F593 304 S/S FB)

Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)

Cap - Plastic Insert - 1-1/4 x 13 Gauge

Cap - 3" x 2" Plastic (6-8 Ga)

’/
I:' \\
.\‘
/
/
/
r(“
4
1
AN |
2 -
3 ! 1
1 s > 1
! d
] I 1 1 1 1
1 1 1 1 1 m 1 1 l.
1 1 1 1
: : : 1 Item No. | Qty. | Part Number
8 I N E 1| A002149
! : 2 1 | AD02150
e e : =1 4 4.3 1| M002648
7 L i T 4 1 - 4 28| POO00S9FB
/ i 'Y 5 28 | PO00105FB
5 Iila i d 6 20| P000458
'y Tl 7 4 | P002204
Q 6 8 1 | W002356

Frame - Poly Tank Mount (Gen 1I-D)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



LE

A002150 - Assembly - 4.5 Ton Poly Tank Gen Il

Item No. . | Part Number | Description

1 P002197 Tank - Gen |I-D 4.5 Ton Poly (Montag Logo)

2 P002232 Decal - Anti-Slip Safety Tape (2" x 6") Black 36g |
3 12 | P002233 Decal - Anti-Slip Safety Tape (2" x 10") Black 364 |

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



8¢

Iltem No. | Qty. | Part Number | Description

1 1 M002193 Bracket - Tarp Guard Mounting (Gen Il - D)

2 1 M002256 Plate - Vinyl Tarp Shield

3 1 M002261 Tube - Shield Tarp

4 4 PO00109FB | Washer - 5/16" Flat (0.755" OD) (SS304 304 S/S FB)
5 11 [ POO0711FB | Bolt - 5/16-18 x 1 x 0.875 Hex (F593 304 S/S FB)

6 2 P002007 Hairpin Clip - 3/8" x 1 5/8" S/S

7 2 P002055 Cap - 3/4" Plastic Pipe

8 1 P002068 Tarp - Clear Vinyl Shield

9 11 | PO02224FB | Nut - 5/16-18 Flange Nylon Lock (F594 316 S/S FB)
10 1 W002345 Trough - Gen Il Poly Tank Meter

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

10

SHIELD AND BRACKET

Rev. A 3/27/2017



6€

DRIVE END COVERS

Item No.

Part Number

Description

A002147

Cover - Agitator End Plate w/ Gasket

P000098FB

Bolt - 3/8-16 x 1 x 1 Carriage (F593 304 S/S FB)

PO00105FB

Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)

AlwiN

—s::-hwg

W002345

Trough - Gen |l Poly Tank Meter

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




(017

QB‘ OB =
B
OB @ SETEY
)z
Qty. | Part Number | Description
2 A002147 Cover - Agitator End Plate w/ Gasket
1 A002148 Cover - Slide Gate Cylinder Hole Plate w/ Gasket
1 M002193 Bracket - Tarp Guard Mounting (Gen |l - D)
1 M002256 Plate - Vinyl Tarp Shield
1 M002261 Tube - Shield Tarp
8 P000098FB | Bolt - 3/8-16 x 1 x 1 Carriage (F593 304 S/S FB)
8 P0O00105FB | Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)
1 P000868 Decal - Tank Row Label (R-A)
2 P002007 Hairpin Clip - 3/8" x 1 5/8" SIS
0 2 P002055 Cap - 3/4" Plastic Pipe
1 1 W002345 Trough - Gen Il Poly Tank Meter

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

NON-DRIVE END COVERS




~r

5
/ " a /
L P &
[, 1
Z '—\f N
\ \7\». \C =~
~o @) o T
i
€9)
5 2 N 0 8
1 ﬂ@
6 o @ 8 HANGER AND BRACKET HARDWARE
4 ‘//
@ Item No. | Qty. | Part Number | Description
QL % 1 36 | M002186 Pin - 1/2" Hex 3/8" Gearbox
Q 2 1 M002193 Bracket - Tarp Guard Mounting (Gen Il - D)
< 3 1 M002256 Plate - Vinyl Tarp Shield
o 4 4 P0O00109FB | Washer - 5/16" Flat (0.755" OD) (SS304 304 S/S FB)
3 5 36 | PO00527FB | Bolt - 5/16-18 x 0.75 x 0.75 Carriage (F593 304 S/S FB)
6 11 | PO00711FB | Bolt - 5/16-18 x 1 x 0.875 Hex (F593 304 S/S FB)
3 6 7 1 P000868 Decal - Tank Row Label (R-A)
2 8 11 | P0O02224FB | Nut - 5/16-18 Flange Nylon Lock (F594 316 S/S FB)
9 1 W002345 Trough - Gen |l Poly Tank Meter
MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN#20525-20622) Rev. A 3/27/2017




(4%

\'
TROUGH SUPPORT

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017

Item No. Part Number | Description
1 M002552 Support - Inner Tank Trough
2 1 M002574 Pin - Trough Support Hinge
3 2 P002215 Retainer - 3/8" E-Clip
4 1 W002345 Trough - Gen Il Poly Tank Meter
1
Q




v

SLIDE GATE

Iltem No. | Qty. | Part Number | Description

1 10 | M002105 Block - UHMW Slide Gate Retainer

2 4 M002224 Tape - 1/2" x 1/16" UHMW Slide Gate

3 12 | PO02255FB | Pin - Hairpin Bowtie 3/8" x 3/32" x 1 7/8"
4 1 W002036 Slide Gate - 18 Row

5 1 W002345 Trough - Gen Il Poly Tank Meter

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




144

R INSIDE TROUGH

Item No. | Qty. | Part Number | Description
1 1 A002101 Mount - Slide Gate Cylinder Extension
2 1 A002138 Meter - Gen |l 18 Row Poly Tank Assembly (Left)
3 1 P002064 Pin - 1/2" x 2" Clevis
4 2 P002215 Retainer - 3/8" E-Clip
5 2 P002216 Pin - Grooved Clevis 3/8" X 2" X 1 13/16" (18-8 S/S)
6 1 P002255FB [ Pin - Hairpin Bowtie 3/8" x 3/32" x 1 7/8"
7 1 W002036 Slide Gate - 18 Row
8 1 W002359 Ladder - Inside, Gen Il Poly Tank

=

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A 3/27/2017




Sy

A002174 - Deck - Left Mount Platform W/Strap Gen [1-2016
Bl ——
Y T ( )

/ T ———

Item No. | Qty. | Part Number | Description L [
1 1 A002137 Deck - Left Mount Platform Gen |I-D |\ [ ‘ 3
2 1| P000105 | Nut-3/8-16 Hex Nylon Lock (F594 316 SISFB) | |\ )\ | Py
3 1 P000111 Washer - 3/8" Flat S/S \ [ ﬁ l‘a
4 1 | P000416 | Bolt- 3/8-16 x 1.25 x 1 Hex (F593 304 S/S FB) Q || | | |
5 1 P000464 Connector - Chain Spring Clip (S/S) \ || ’
6 1| P002260 | Strap - 1" X 40.5" Safety [ |
® | »
| |
| & |
==
S o e
=
S —
P )

3/27/2017

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A



1%

A002137 - Deck - Left Mount
Platform Gen Il 2016

Item No.

Part Number

Description

MO002551

Rail - Platform Grab (Gen |I-D)

MO002641

Clamp- Flat Rail Gen |l

P000057

Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

P000418

Bolt - 3/8-16 x 2 x 1 Carriage (GR 5 M/S FA)

P002234

Bolt - 3/8-16 x 2.25 x 1 Carriage (GR 5 M/S FA)

W002363

Rail - Straight Platform (Gen 1I-D)

W002371

Rail-Jogged Platform (RH) (Gen II-D)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




LY

PLATFORM DECK MOUNTING

'Pan Number

7 s

Qty. Description
1 1 A002135 Deck- Platform Gen II-D
12 2 P000039 Bolt - 3/8-16 x 1 x 1 Hex (GR 5 M/S FA)
3 10 | PO00057 Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)
4 2 P000462 Bolt - 3/8-16 x 2.25 x 1 Hex (GR 5 M/S FA)
5 4 P000504 Bolt - 3/8-16 x 1 x 1 Carriage (GR 5 M/S FA)
6 2 P002205 Nut - 3/8-16 Flange Nylon Lock (GR 5 M/S FA)
7 2 P002347 U-Bolt - 3/8" x 1-7/8" x 2-3/4"
8 1 W002404 Brace - Platform Gen |I-D
9 2 W002423 Brace- Main Deck Mount Tube

MONTAG MFG. - GEN 1I-2016

PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




81

A002135 - Deck - Platform Gen 11-2016

2

Part Number

Description

MO002516

Plate -Toe Kick End (Gen Il D)

M002518

Platform- Deck Grating Planking Gen II-D

MO002650

Washer - 3/8" Flat Spacer (1" OD) (304 S/S FB)

PO00039FA

Bolt - 3/8-16 x 1 x 1 Hex (GR 5 M/S FA)

PO000S7FA

Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

P000473

Decal - Anti-Slip Safety Tape (1" x 13") Black 36g

PO00504FA

Bolt - 3/8-16 x 1 x 1 Carriage (GR 5 M/S FA)

P002231FA

Bolt - 3/8-16 x 1.25 x 1 Carriage (GR 5 M/S FA)

W002355

Ladder- Bottom Platform (Gen 1I-D)

N—‘&m—sgoooowa

W002403

Plate - Main Deck Side Gen II-D

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




6V

PLATFORM MOUNTING BRACKETS

HARDWARE IDENTIFIED IN BOM INCLUDED IN K002024

ty. | Part Number

Description

P000021

U-Bolt - 3/4" x 4-1/8" x 5-1/2"

P000061

Nut - 3/4-10 Hex Metal Lock (GR 5 M/S FA)

P000199

Tape - Reflective Yellow

P002246

Cap - 2-1/2" X 8-12 GA Plastic Tube

a|s|wn]=
NI ISIINT ) EN oY

W002423

Brace - Main Deck Mount Tube

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017




0s

A002175 - Deck - Right Mount Platform W/Strap Gen 11-2016

Part Number | Description
1 A002170 Deck - Right Mount Platform Gen II-D
1 P000105 Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB)
1 P000111 Washer - 3/8" Flat S/S
1 P000416 Bolt - 3/8-16 x 1.25 x 1 Hex (F593 304 S/S FB)
1 P000464 Connector - Chzin Spring Clip (S/S)
1 P002260 Strap - 1" X 40.5" Safety

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




TS

A002170 - Deck - Right Mount Platform Gen 11 2016

Part Number | Description

MO002641

Clamp- Flat Rail Gen ||

P000057

Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

P000418

Bolt - 3/8-16 x 2 x 1 Carriage (GR 5 M/S FA)

P002234

Bolt - 3/8-16 x 2.25 x 1 Carriage (GR 5 M/S FA)

W002363

Rail - Straight Platform (Gen II-D)

W002379

Rail-Jogged Platform (LH) (Gen II-D)

W002384

Rail - Platform Grab (Gen II-D)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




[4S]

T

/ Qty. | Part Number | Description
/ 1 1| A002135__ | Deck- Platform Gen IIl-D
’/ 2 2 P000039 Bolt - 3/8-16 x 1 x 1 Hex (GR 5 M/S FA)
/ 3 12 | PO00057 Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)
/ 14 2 P000462 Bolt - 3/8-16 x 2.25 x 1 Hex (GR 5 M/S FA)
/ //' 5 8 P000504 Bolt - 3/8-16 x 1 x 1 Carriage (GR 5 M/S FA)
/ /|6 2 P002205 Nut - 3/8-16 Flange Nylon Lock (GR 5 M/S FA)
/ /’ 7 2 P002347 U-Bolt - 3/8" x 1-7/8" x 2-3/4"
I,f‘ / 8 1 W002404 Brace - Platform Gen II-D
[ 9 2 W002423 Brace- Main Deck Mount Tube

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Platform Deck Mounting

Rev. A

3/27/2017




€S

A002135 - Deck - Platform Gen 11-2016

2

Part Number

Description

MO002516

Plate -Toe Kick End (Gen Il D)

M002518

Platform- Deck Grating Planking Gen II-D

MO002650

Washer - 3/8" Flat Spacer (1" OD) (304 S/S FB)

PO00039FA

Bolt - 3/8-16 x 1 x 1 Hex (GR 5 M/S FA)

PO000S7FA

Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

P000473

Decal - Anti-Slip Safety Tape (1" x 13") Black 36g

PO00504FA

Bolt - 3/8-16 x 1 x 1 Carriage (GR 5 M/S FA)

P002231FA

Bolt - 3/8-16 x 1.25 x 1 Carriage (GR 5 M/S FA)

W002355

Ladder- Bottom Platform (Gen 1I-D)

N—‘&m—sgoooowa

W002403

Plate - Main Deck Side Gen II-D

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




Platform Mounting Brackets

145

HARDWARE IDENTIFIED IN BOM INCLUDED IN K002024

Item No. | Qty. | Part Number | Description

1 4 P000021 U-Bolt - 3/4" x 4-1/8" x 5-1/2"

2 8 P000061 Nut - 3/4-10 Hex Metal Lock (GR 5 M/S FA)
3 2 P000199 Tape - Reflective Yellow

4 2 P002246 Cap - 2-1/2" X 8-12 GA Plastic Tube

5 2 W002423 Brace - Main Deck Mount Tube

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




ROW KITS

SS

ALL ROW KITS USE DIFFERENT QTYS. OF THE SAME PARTS

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017

8 ROW
9 ROW
10 ROW
11 ROW
12 ROW
13 ROW
14 ROW
15 ROW
16 ROW
17 ROW
18 ROW

K000125
K000126
K000127
K000128
K000129
K000130
K000131
K000132
K000133
K000134
K000135



99

K000133 - Kit - Gen Il 16 Row 2 Bin

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

Item No. | Qty. | Part Numb Description

1 16 | A002000 Cartridge - Gen |l 2" x 20.5" Auger

2 16 | A002014 Air Chamber - Gen |l Bolt-On

3 32 | A002017 Gear Box - Plastic 5/8 Hex - 7/8 Hex (22/7 Ratio)

4 16 | A0D2025 Cartridge - Gen 11 2" x 17.5" Auger

5 4 AD02055 Assembly - Cartridge Blank Gen I

6 2 A002187 Assembly - Air Chamber Blank Gen Il

7 1 M002725 Hose - 2" X 11" Air

8 1 M002726 Hose - 2" X 15" Air

9 1 M002727 Hose - 2" X 26" Air

10 1 M002728 Hose - 2" X 31" Air

11 1 M002732 Hose - 2" X 20" Air

12 1 M002733 Hose - 2" X 19" Air

13 1 M002734 Hose - 2" X 24" Air

14 1 M002735 Hose - 2" X 29" Air

15 1 M002736 Hose - 2" X 33" Air

16 1 M002737 Hose - 2" X 39" Air

17 1 M002738 Hose - 2" X 43" Air

18 1 M002739 Hose - 2" X 49" Air

19 1 M002740 Hose - 2" X 53" Air

20 1 M002741 Hose - 2" X 58" Air

21 1 M002742 Hose - 2" X 63-1/2" Air

22 1 M002743 Hose - 2" X 69" Air

23 32 | P000240 Hose Clamp - 2" §/S

24 68 | P002009 Retaining Clip - 3/8" x 5/16" x 1"

25 16 | P002044 Flange - 2" Sanitary Quick Clamp Tube Adapter

26 16 | P002058 Clamp - 2" Sanitary Quick

27 54 | P002291 Nut - 1/4-20 Flange Nylon Lock (18-8 S/S FB)
3/27/2017




LS

K000129 - Kit - Gen Il 12 Row 2 Bin

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

Item No. | Qty. | Part Number | Description

1 12 | A002000 Cartridge - Gen |1 2" x 20.5" Auger

2 12 | A002014 Air Chamber - Gen |l Bolt-On

3 24 | AD02017 Gear Box - Plastic 5/8 Hex - 7/8 Hex (22/7 Ratio)

4 12 | A002025 Cartridge - Gen |1 2" x 17.5" Auger

5 12 | A002055 Assembly - Cartridge Blank Gen Il

6 6 A002187 Assembly - Air Chamber Blank Gen Il

7 1 M002725 Hose - 2" X 11" Air

8 1 M002726 Hose - 2" X 15" Air

9 1 M002727 Hose - 2" X 26" Air

10 1 M002728 Hose - 2" X 31" Air

11 1 M002734 Hose - 2" X 24" Air

12 1 M002735 Hose - 2" X 29" Air

13 1 M002736 Hose - 2" X 33" Air

14 1 M002737 Hose - 2" X 39" Air

15 1 M002739 Hose - 2" X 49" Air

16 1 M002740 Hose - 2" X 53" Air

17 1 M002742 Hose - 2" X 63-1/2" Air

18 1 M002743 Hose - 2" X 69" Air

19 24 | P000240 Hose Clamp - 2" SIS

20 60 | P002009 Retaining Clip - 3/8" x 5/16" x 1"

21 12 | P002044 Flange - 2" Sanitary Quick Clamp Tube Adapter

22 12 | P002058 Clzmp - 2" Sanitary Quick

23 54 | P002291 Nut - 1/4-20 Flange Nylon Lock (18-8 S/S FB)
3/27/2017




8§

K000129 - Kit - Gen Il 12 Row 2 Bin

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

Item No. | Qty. | Part Number | Description

1 12 | A002000 Cartridge - Gen |1 2" x 20.5" Auger

2 12 | A002014 Air Chamber - Gen |l Bolt-On

3 24 | ADD2017 Gear Box - Plastic 5/8 Hex - 7/8 Hex (22/7 Ratio)

4 12 | A002025 Cartridge - Gen Il 2" x 17.5" Auger

5 12 | A0D2055 Assembly - Cartridge Blank Gen Il

6 6 A002187 Assembly - Air Chamber Blank Gen Il

7 1 M002725 Hose - 2" X 11" Air

8 1 M002726 Hose - 2" X 15" Air

9 1 M002727 Hose - 2" X 26" Air

10 1 M002728 Hose - 2" X 31" Air

11 1 M002734 Hose - 2" X 24" Air

12 1 MO002735 Hose - 2" X 29" Air

13 1 M002736 Hose - 2" X 33" Air

14 1 M002737 Hose - 2" X 39" Air

15 1 M002739 Hose - 2" X 49" Air

16 1 M002740 Hose - 2" X 53" Air

17 1 M002742 Hose - 2" X 63-1/2" Air

18 1 M002743 Hose - 2" X 69" Air

19 24 | P000240 Hose Clamp - 2" S/IS

20 60 | P002009 Retaining Clip - 3/8" x 5/16" x 1"

21 12 | P002044 Flange - 2" Sanitary Quick Clamp Tube Adapter

22 12 | P002058 Clemp - 2" Sanitary Quick

23 54 | P002291 Nut - 1/4-20 Flange Nylon Lock (18-8 S/S FB)
3/27/2017




65

K000129 - Kit - Gen Il 12 Row 2 Bin

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

20

Rev. A

Item No. | Qty. | Part Number | Description

1 12 | AD02000 Cartridge - Gen |l 2" x 20.5" Auger

2 12 | A002014 Air Chamber - Gen |l Bolt-On

3 24 | ADD2017 Gear Box - Plastic 5/8 Hex - 7/8 Hex (22/7 Ratio}

4 12 | A002025 Cartridge - Gen Il 2" x 17.5" Auger

5 12 | A0D2055 Assembly - Cartridge Blank Gen Il

6 6 A002187 Assembly - Air Chamber Blank Gen |1

7 1 M002725 Hose - 2" X 11" Air

8 1 M002726 Hose - 2" X 15" Air

9 1 M002727 Hose - 2" X 26" Air

10 1 M002728 Hose - 2" X 31" Air

11 1 M002734 Hose - 2" X 24" Air

12 1 M002735 Hose - 2" X 29" Air

13 1 M002736 Hose - 2" X 33" Air

14 1 M002737 Hose - 2" X 39" Air

15 1 M002739 Hose - 2" X 49" Air

16 1 MO002740 Hose - 2" X 53" Air

17 1 M002742 Hose - 2" X 63-1/2" Air

18 1 M002743 Hose - 2" X 69" Air

19 24 | P000240 Hose Clamp - 2" SIS

20 60 | P002009 Retaining Clip - 3/8" x 5/16" x 1"

21 12 | P002044 Flange - 2" Sanitary Quick Clamp Tube Adapter

22 12 | P002058 Clzmp - 2" Sanitary Quick

23 54 | P002291 Nut - 1/4-20 Flange Nylon Lock (18-8 S/S FB)
3/27/2017




09

A002025 - Cartridge - Gen Il 2" x 17.5" Auger

o)
<

Part Number

Description

A002026

Auger - 2" x 15" Flighting

M002190

Tube - 5" S/S Cartridge

P000754

Screw - #10-16 x 1-1/4" Hex Washer Head Hi-Low S/S

P002000

Side - Gen Il 2" Auger Cartridge (Left)

P002001

Side - Gen Il 2" Auger Cartridge (Right)

P002006

Gasket - Gen |l Cartridge (.1875)

P002033

Coupler - 7/8"to 7/16" Shear Hex

mlalalalaloo|a|—

P002215

Retainer - 3/8" E-Clip

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017




19

A002000 - Cartridge - 2" Plastic Auger 18" S/S Tube

Qty | Part Number | Description
1 1 A002023 Auger - 2" x 18" Flighting
2 1 M002000 Tube - 8" S/S Cartridge
3 8 P000754 Screw - #10-16 x 1-2/5" Hex Washer Head Hi-Low S/S
4 1 | P002000 Cartridge - Molded 2" Plastic Finned Auger (Left)
5 1 P002001 Cartridge - Molded 2" Plastic Finned Auger (Right)
6 1 P002006 Gasket - Gen 2 Cartridge
7 1 P002033 Coupler - Plastic 7/8in to 7/16in Shear Hex
8 1 P002041 Retainer - 7/16" E-Clip

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A 3/27/2017




a9

A002055 - Assembly - Cartridge Blank Gen Il

Iltem No. | Qty. | Part Number | Description
1 1 M002192 Blank - Formed Cartridge
2 1 P002077 Gasket - Gen Il Cartridge (.125)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017



€9

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

Item No. | Qty. | Part Number | Description

1 12| AD02000 Cartridge - Gen Il 2" x 20.5" Auger

2 12 | A002014 Air Chamber - Gen |l Bolt-On

3 24 | A002017 Gezr Box - Plastic 5/8 Hex - 7/8 Hex (22/7 Ratio)
| 4 12 | A002025 Cartridge - Gen Il 2" x 17.5" Auger

5 12 | A002055 Assambly - Cartridge Blank Gen Il

6 6 A002187 Asszmbly - Air Chamber Blank Gen |1

7 1 M002725 Hose - 2" X 11" Air

8 1 M002726 Hose - 2" X 15" Air

9 1 M002727 Hose - 2" X 26" Air

10 1 M002728 Hose - 2" X 31" Air

11 1 M002734 Hose - 2" X 24" Air

12 1 M002735 Hose - 2" X 29" Air

13 1 M002736 Hose - 2" X 33" Air

14 1 M002737 Hose - 2" X 39" Air

15 1 M002739 Hose - 2" X 49" Air

16 1 M002740 Hose - 2" X 53" Air

17 1 M002742 Hose - 2" X 63-1/2" Air

18 1 M002743 Hose - 2" X 69" Air

19 24 | P000240 Hose Clamp - 2" S/S

20 60 | P002009 Retaining Clip - 3/8" x 5/16" x 1"

21 12| P002044 Flange - 2" Sanitary Quick Clamp Tube Adapter

22 12 | P002058 Clamp - 2" Sanitary Quick

23 54 | P002291 Nut - 1/4-20 Flange Nylon Lock (18-8 S/S FB)

= ~
3/27/2017



¥9

A002014 - Air Chamber - Gen Il Bolt-On

Item No. | Qty. | Part Number | Description

1 1 M002314 Orifice - Air Chamber Insert (3-Bolt Air Chamber)

2 2 P000239 Hose Clamp - 2-1/2"-3" S/S

3 2 P000738 Gasket - Air Chamber to Cartridge

4 8 P000754 Screw - #10-16 x 1-1/4" Hex Washer Head Hi-Low S/S

5 1 P002017 Side - 2" Carriage 3 Bolt Mount Plastic Ai- Chamber Right
6 1 P002040 Side - 2" Carriage 3 Bolt Mount Plastic Air Chamber Left
7 1 P002047 Gasket - Air Chamber Mounting

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A 3/27/2017




59

A002187 - Assembly - Air Chamber Blank Gen I

Part No. [ Qty. | Part Number

Description

1 1 M002244

Plate - Air Chamber Cover

2 1 P002047

Gasket - Air Chamber Mounting |

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



99

K000181 - GEN 11-2016

1 SECTION HYDRAULIC

FITTINGS AND HOSES

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017



BLOCK - REAR 7 BLOCK - FRONT

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



89

P000849 (CD)

PO00912 (D2) -

e \r) 3
— e

-

P0D02236 (B

P000928

PO002236 (A PO00912 (D1)

P000912 (C1

PO00S12 (C2)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



69

P000912 (D1

P000S12 (C1
POC0912 (D2)

\
—

PD00912 (C2)
000929
P0002236 (A

P000S29

V4

|
P

P002236 (B

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

= dl_'

3/27/2017

P000849 (CD)

001042
P0O00927 (E)

P000927 (F)



0L

K000182 - GEN 11-2016

2 SECTION HYDRAULIC

FITTINGS AND HOSES

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017



BLOCK - REAR

BLOCK - FRONT

TL

P000918

P000882
(2784-15)

0 -
X ERQ 000836
$p 002604

\\"\_\. l&:f} P002226FB

P000925

P000881
(2783-15)

P000882
(2784-15)

P000881
(2783-15)

P0D091
P000828

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



L

FRONT

| CENTER TEE AND CAP |

P000923 P000922

e G
R — = |

P000928 7 ¥

7. /
\| SLIDE GATE CYLINDERS |
B _ &

P002114

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



€L

P000354 PO00849 (CD)
P000Y27 (E)

P000912 (C2)

P000912 (D2) P000927 (F)

P000661

P000929G

PD02236 (B
P000912 (D1
P000914 ‘ {3 ’ b P002236 (A)

P000912 ( C1)

PO00661

P00D0828

P000881

P000661

P000882

MO0104

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



P : » PO00GET
= o P0D0914
PO00GET

R | PO0DGE T ‘ B K : 001042
- &
.‘TA

& ool  / PO00916 | (it PORATED
" | \_’_‘—, T — - - g gy P000927 (F)

“’j S | VX
’»‘ o {/ . ]

Sy /’

P000914 ' PO0DI12 (C2)

——_r o

P0O00G6 1

vL

PO00912 (D2) P000929
PO0092S

PO00912 (D1)
PO00912 (C1)

P002236 (A)

P002236 (B)
000849 (CD)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



S/

K000183 - GEN 11-2016

3 SECTION HYDRAULIC

FITTINGS AND HOSES

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017



9L

FRONT

P00037

| FRONT RIGHT SIDE MOTORS |

P000836
"

FRONT LEFT SIDE MOTORS

P000836

P00092
M00262

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



LL

FRONT

P000922

(‘Eé@

CENTER TEE

P002114

SLIDE GATE CYLINDERS |

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



8L

REAR

P000922

q p
‘(éﬁ” }
REAR LEFTSIDE MOTOR

REAR CENTER TEE

REAR RIGHT SIDE MOTOR

P000911
P00063
M00227 P000911
M002272
M00260 P000836
M002604
P00223
P002235
P000881
P000882
(2783-15) (2784-15)
PRy P000917
P002226FB

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017



6L

P000661

P000912 (C2
P00092S

P000661

P000916

P00091

MONTAG MFG

FRONT

P000661

P000912 (C1
P000914 P000914

P000914
P000927 (E

.- GEN11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017

P000912 (D2)
P000849 (CD)
P000927 (E)
P000927 (F)

P000915 (D1)
) P0002236 (A)

P000661
P0O00661



08

FRONT - TOP

PO0091 P000915

P000915 (D2 P000915 D1)
P000924 P0009S14
\ T
P0O00914

P

P000914
K p
P000661 -
a (AL R ‘

T\l 1
/

"- -1‘*’&\\ ‘L_ | .

P000916
P000661

P000929
P000929

P000912 (C2 'ui’- li"s

P000849 (CD)
P002236 (A)
P002236 (B)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017

P000661
P000661
M001042

P000927 (E)
P000927 (F)



T8

REAR

P0O0091

P000924
P000915 (D1

P000921

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

//\’/‘ \f'

3/27/2017

P000915 (D2)
P000915
P000921



[4:]

REAR - TOP

P000915 (D2 P000915

P00091 P000915 (D1)
P000921 P000921

1

W O )

)

e
-‘1‘-

T P

P000924

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



€8

K000184 - GEN 11-2016

4 SECTION HYDRAULIC

FITTINGS AND HOSES

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

3/27/2017



78

FRONT

| BLOCK - FRONT
P000390
P000391

a P000388

P000919
00920

P00038

P002227

| FRONT LEFT SIDE MOTORS

P000881
(2783-15)

M002604

P000882
(2784-15)

ol T A
) o
- "
X J 0 )
) 3 '
\ 4 |
" \[ 7( ° /'

3,,_/ %
PO00S 7
P00092

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017




S8

FRONT

(«”"

P00211

| SLIDE GATE CYLINDERS |

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A

o P000922
ff(?_a
[ cenren Tee ]

CENTER TEE

3/27/2017



98

REAR

REAR LEFT SIDE MOTOR REAR RIGHT SIDE MOTOR

P000881

P000882
(2783-15)

(2784-15)

P000881

(2783-15)
P000882

(2784-15)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



L8

FRONT

P002236 (B)
P000849 (CD)

P000927 (E)
P000927 (F)

P000912 (D2

P000S1
P00092S
P000661

P000661

P000912 (D1)

P002236 (A)
P000661

000929
P000914  pgpo914

P000912 (C1

P000916 PO00661

P000914
M001042

P000912 (C2)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



88

FRONT - TOP

P0O00915

P00091 P000912 (D1)
P000912 (D2 ,‘ T—
PO00E61 \ P000914
P000914 P000914

T

P000661
| P

P000661

P0O00661
M001042
P000927 (E)

P000927 (F)

P

i‘ “\ =
’ﬁmﬁ\\\_ﬁé—z&_

. P000929
P000912 (C2

9 3P000912/(C1)

P000661

P000849 (CD)

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



68

REAR

P000924

P000912(D1)—\\\
P000921 -

47 T,/‘ \

P000915

P000921

PO0091
P000914

P000914

P000921 P000921

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017



06

REAR - TOP

P000921

P000915 P000921

P00091

P000921

P000914

T P000914

P000912 (D2
( P000912 (D1)

P000924

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622) Rev. A 3/27/2017

P000921



16

——
Dry Rate Controller Parts MonTag

© 0 ©

Q0

Part Number:

K002009

P002410
P002334
P002395

P002335
P002337

P002339
P002343

Optional:
P002340
P002341

Extension:
P002423
P002424
P002425

Description:
Kit — Montag Dry Rate Controller Base
includes P002335, P002337, P002339 and P002343

Harness - ISOBUS to ECU Cable (13’)
Harness - ISOBUS to ECU Cable (28’)
Harness — ISOBUS to ECU Cable (43’)

ECU — Montag Dry Rate Controller
Harness — Montag Dry RC (Gen Il — 2 Bin)
Enclosure — Montag/Mueller 2 ECU

Harness — Montag ECU ISO Tee (not shown)

Switch — Remote Foot Pedal Master
Harness - Foot Pedal Master Switch Extension (15’)

Harness — ISOBUS TO ISOBUS Cable Extension (13’)
Harness — ISOBUS TO ISOBUS Cable Extension (28’)
Harness — ISOBUS TO ISOBUS Cable Extension (43’)

e

— Foot Podal Extension, 154
—

T Ee
Foot Pedal @
with 12t Catle
2 [

SOBUS Hamess
Implement with Masser Sewach

)

o

9 [
owach

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

Rev. A

3/27/2017




6

~=
Monitor / Display Parts MonT.

oFE]
=,

S

Part Number:
K002008

K002018

Displays
@ r002323

Apps

P002324

P002398

Tractor Harness
® 002326
© r002332
DGPS
@ pP002407

Accessories
O roo232s

Description:
Kit — Mueller Touch 800 ISO & Display (UT & TC)
includes P002323, P002326, and P002328
Kit — Mueller Touch 800 and Ram Mount
includes P002323 and P002328

Display — Mueller Touch 800 UT & TC
App — Touch 800 Section Control Unlock

(REQUIRES P002398)
App — Touch 800 Track Leader Unlock

Harness — Mueller Tractor ISOBUS Backbone Kit
Harness - Mueller Display To CPC In Cab

Receiver — Hemisphere w/cable GPS

Mount — Mueller Ram

Touch 800

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

3/27/2017




€6

——
Liquid Rate Controller Parts MonT:

@

—JWE._/G) i
3

e

K002010
@ ro02345
@ P002348
© P002350
@ P002339

Part Number:

Description:
Kit — Montag NH3 Rate Controller Add-on
includes P002339, P002345, P002348, and P002350
Harness — Main ISOBUS Backbone Extension (21’)
ECU — Montag NH3 Rate Controller
Harness — Montag NH3 ECU To Raven 37 Pin

Enclosure — Montag/Mueller 2 ECU

Y o

Powie o

Vacw et
B
=

r‘
iz 1

Last femon
[
| V)

(=)

®

Y
=8
3
4_:--@.?" 9

fawdndy

)

.
.
e L

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)

3/27/2017




Rate Controller Accessories

Part Number: Description:

(1 P002351 Sensor - Mueller Radar Speed
P002265 Sensor — Fan Pressure 0-15 PSI 0
P002391 Sensor — Implement Height Switch Sensor

3

®
il

g
i}
LN

&

v6

ECU UPDATE TOOL

Download Box Kit
UsB g # ME3032259206

Download Box i
=

7]

Harness
ME0501004

Part Number: Description:
K002012 Kit — ECU Diagnostic ISOBUS Download

includes P002352, and P002354

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN#20525-20622) Rev. A 3/27/2017




DWI0002 — GEN 11-2016 DECAL PLACEMENT

1 N
P0023562
P00O01 2%
8

— G e

s
|

»

(P000221

P002361

P0O001 92

POO01 22

; g

(PO00192) (PO00273)
PO00191 A PO00BAT )
A C D




(Po00T5E)




NOTES

L10T/LT/€

V "A9Y

(22902-52S0T #NS) TVNNVIN SLYVd 9T0Z-1I NID - "O4IN DVINOW

97



——
MonT.
— 7/
GEN II

Montag Manufacturing, Inc.
3816 461st Avenue
Emmetsburg, IA 50536
Phone: (712) 852-4572
FAX: (712) 852-4574

Tech Support: (712) 852-4572
or
support@montagmfg.com

Visit us at:
www.montagmfg.com

98

3/27/2017

Rev. A

MONTAG MFG. - GEN 11-2016 PARTS MANUAL (SN# 20525-20622)



